
 
 

 

 

 

February, 2014 

 

 

Leg assembly kit: 

 

 Qty Description 

2 Legs 

2 Brace (back & bottom brace) 

4 1 ½” X 3/8” bolt 

8 ¾” X 3/8” bolt 

12 3/8” X spring washer 

12 3/8” flat washer 

4 1 ¼” X 5/16” self tapping screw 

6 #8 X ¾” wood screw 

4 Rubber shoe 

1 drawer kit  

 

 

 

 

 

 

 

Attach the back brace use (4)  ¾” X 3/8” bolt and (4) 

3/8” spring washer (place the spring washer on the 

inside) 



    

 

 

 

 

 

 

 

 

Left side - set the table top bottom side up on a work 

bench or any convenient work station – from the edge 

of the table to the to the leg measure 3 ¼” as shown - 

use the 1 ¼’” X 5/16” self tapping screw to anchor the 

leg. 

Right side - from the edge of the table to inner side 

of the leg measure 11 ½” and 3 ¼’’ from back edge 

of the table as shown here – use the 1 ¼” X 5/16” 

self tapping screw to anchor the leg. 

Attach the bottom brace use (4) 1 ½” X 

3/8” bolt and (4) 3/8” washer. 

Place the washers from the top. 

Rubber shoe 

Note: Instructions are based on facing the table from 

the front as it is being assembled. 



 

 

 

 

This is it looks when you are done 

  
 


